
목차 (Table of Contents)

ENGINE
       CRANKCASE ASSY        Q110S01-01
       CRANKCASE        Q110S02-01
       ROCKER COVER & CAMSHAFT        Q115S01-01
       CYLINDER HEAD        Q116S01-02
       MAIN MOVING PARTS        Q120S01-01
       VALVE MECHANISM        Q121S01-01
       FUEL SYSTEM        Q125S01-03
       FUEL MAIN FILTER        Q125S02-05
       FUEL PRE FILTER        Q125S02-06
       TIMING GEAR & CASE        Q130S01-01
       COOLING SYSTEM        Q135S01-01
       OIL SYSTEM        Q140S01-01
       OIL PAN        Q145S01-01
       INLET & OUTLET MANIFOLD        Q160S01-01
       EGR        Q166S01-01
       DOC&DPF        Q167S01-06
       ELECTRIC PARTS        Q180S01-01
       ECU        Q180S01-03
       ELECTRIC PARTS        Q180S01-07
       TURBOCHARGER        Q185S01-04
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　



공백 (Blank)

　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　
　 　 　



CRANKCASE ASSY

Q110S01-01

3 8

8
8

8
8

9
9

7

1

2

3

4

5

67

7

02



CRANKCASE ASSY

Q110S01-01

02

NO PART NO PART NAME SPEC QTY REMARK

1 20126711 C/CASE SUB ASSY-EGQ110 307.0x444.0x320.0 1

2 40265511 BUSHING-CAMSHAFT FRONT-EGQ110 1

3 40012819 CAP-Q0710011 OD35X10HX1.5T 4

4 40265510 BOLT-BEARING CAP-EGQ100 10

5 40012833 PIN-DOWEL-Q0620001 OD5X12L 2

6 40267915 CAP-SEALING(D28)-EGQ116 3

7 40404753 PLUG-TAPER-PT3/8-EGQ100 PT3/8 5

8 40012840 PIN-DOWEL-Q0620002 OD8X18L 6

9 40012833 PIN-DOWEL-Q0620001 OD5X12L 2

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 20141945 -> 20126711

 

 

 

 



CRANKCASE

Q110S02-01

6

1

3

4
5

7

2
9

14

13

14

11

10
8 12

15

05



CRANKCASE

Q110S02-01

05

NO PART NO PART NAME SPEC QTY REMARK

1 40265513 NIPPLE-TC DRAIN(PT3/4)-EGQ110 1

2 40336857 NIPPLE-WATER INLET-EGQ110 PT 3/8 1

3 40009575 PLUG-WATER DRAIN-EGQ100 1

4 40271527 JET-OIL-EGQ140 4

5 40271528 VALVE-CHECK-OIL JET-EGQ140 4

6 40352933 BEARING-MAIN UP(M)-EGQ110 5

7 40352934 BEARING-MAIN LOW(M)-EGQ110 5

8 40322595 HOUSING-FLYWHEEL_ID-EGQ155 63.0x468.0x407.0 1

9 40265751 GASKET-REAR CASE-EGQ155 1

10 40007383 SEAL-OIL-EGQ100 1

11 40009911 STUD-EGQ155 M10X1.25X38L 2

12 40462550 BOLT-FLANGE(R/CASE-33L)-EGQ155 21.5x42.5x21.5 7

13 40331157 BOLT-HEX WW(R/CASE)-EGQ155 M10X1.25X40L 7

14 40233147 BEARING-THRUSTWASHER-EGQ110 4

15 40192396 PLUG-RUBBER_M16-TRG970 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E :40350302->40462550

 

 

 

 



ROCKER COVER & CAMSHAFT

Q115S01-01

1

2

3

4

9

7

8

5

10

6

Q116S01

Q130S01

06



ROCKER COVER & CAMSHAFT

Q115S01-01

06

NO PART NO PART NAME SPEC QTY REMARK

1 40273903 ROCKER COVER ASSY-Q115 1

2 40265524 GASKET-ROCKER COVER-EGQ115 1

3 40268195 BOLT-HEX FLANGE(M8X1.25X40L) M8X1.25PX40 9

4 40349164 TAPPET-EGQ122 8

5 40437504 ROD-PUSH-EGQ122 11.5x11.5x211.0 8

6 40439928 CAMSHAFT-L4CRTV-MT5-EGQ122 54.0x478.0x54.0 1

7 40012800 KEY-Q0630002 1

8 40011913 PLATE-THRUST-EGQ122 5T 1

9 40028921 BOLT-HEX W/WS-S153082033 M8XP1.25X20L 2

10 40439929 CAMSHAFT ASSY-L4CRTV-MT5-Q122 169.8x489.5x169.8 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40266022->40349164

 

 

 



CYLINDER HEAD

Q116S01-02

16

16

18
10

15
12

9

14

13

17

11

7

7

7

8
2

1

1

20

19
21

2322

00



CYLINDER HEAD

Q116S01-02

00

NO PART NO PART NAME SPEC QTY REMARK

1 20126718 CYL/HEAD SUB ASSY-Q116 1

2 40265531 HEAD-CYLINDER-EGQ116 1

7 40267918 CAP-SEALING(D24)-EGQ116 8

8 40012846 PLUG-TAPER-A0610167 PT1/8 1

9 40265535 GASKET-CYLINDER HEAD-EGQ116 1

10 40265536 STUD-EXHAUST-EGQ116 9

11 40250536 EYE-LIFTING REAR-EGQ116 1

12 40028921 BOLT-HEX W/WS-S153082033 M8XP1.25X20L 4

13 40237748 BOLT-CYLINDER HEAD-EGQ116 18

14 40006915 GASKET-HEAD REAR-EGQ116 ID9X1T 1

15 40267630 HINGE-INJECTOR CLAMP-EGQ160 4

16 40091672 BOLT-STUD-S137083023 M8XP1.25X30L 2

17 40092298 BOLT-STUD-S139082023 M8XP1.25X20L 1

18 40091654 BOLT-STUD-S137081623 M8XP1.25X16L 1

19 40336127 EYE-LIFTING SIDE-EGQ116 100 X 50 X 4.5T 1

20 40028923 BOLT-HEX W/WS-S153082533 M8XP1.25X25L 1

21 40028721 NUT-HEX 1 TY-S301080043 M8X1.25P 1

22 40029546 WASHER-SPR-S361080013 O.D15.4XI.D8.2X2T 1

23 40028169 WASHER-PLN-S364080013 O.D17XI.D8.4X1.6T 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

 

 

 

 



MAIN MOVING PARTS

Q120S01-01

1

2
3
4

5

6

6

1110

18

22

15

19 20

12

8

7

23

24
25

26

9

03



MAIN MOVING PARTS

Q120S01-01

03

NO PART NO PART NAME SPEC QTY REMARK

1 40359953 PISTON-TIER4-EGQ120 4

2 40265554 RING-1ST-EGQ120 4

3 40265555 RING-2ND-EGQ120 4

4 40265556 RING-OIL-EGQ120 4

5 40265557 PIN-PISTON-EGQ120 4

6 40265558 RING-SNAP-PISTION-EGQ120 8

7 40265542 CON ROD ASSY-Q120 4

8 40306751 BOLT-CON ROD-EGQ120 2

9 40306414 BUSHING-CON/ROD-EGQ120 1

10 40012898 NUT-Q0610003 M24X1.5 1

11 40267615 WASHER-CRANKSHAFT-EGQ120 1

12 40009209 PULLEY-CRANKSHAFT-EGQ120 1

15 40012800 KEY-Q0630002 1

18 40322582 FLYWHEEL ASSY-Q150 1

19 40061090 BEARING-BALL-A0863024 #6302DD.C0 1

20 40322584 BOLT-FLYWHEEL-EGQ150 M12XP1.25X32L 6

22 40265559 BEARING-CON/ROD-EGQ120 8

23 40417207 CRANKSHAFT ASSY-L4CRTV-Q120 555.0x134.9x175.0 1

24 40418557 WHEEL-CPS-EGQ120 134.9x6.0x134.9 1

25 40012801 PIN-DOWEL-Q0620003 OD10X20L 2

26 40438589 SCREW-CROSS CSNK-EGQ100 M6X1.0X12L 4

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40071442->40438589

 

 

 

 



VALVE MECHANISM

Q121S01-01

9

9

9

8

13

11

12

10

14

14
14

1

2

6

6
5

5 4

4

3

3

7

~

03



VALVE MECHANISM

Q121S01-01

03

NO PART NO PART NAME SPEC QTY REMARK

1 40349168 VALVE-INTAKE-EGQ121 4

2 40349167 VALVE-EXHAUST-EGQ121 4

3 40423438 SEAL-VALVE STEM-EGQ121 14.5x14.5x14.1 8

4 40265573 SPRING-VALVE OUTER-EGQ121 8

5 40265570 RETAINER-VALVE UPPER-EGQ121 8

6 40400400 COTTER-VALVE-TIER4-EGQ121 16

7 40268192 BOLT-HEX FLANGE(M8X1.25X25L) M8 X 1.25P X 25 4

8 40265577 ROCKER+SHAFT ASSY-Q121 1

9 40265578 ROCKER ASSY-Q121 8

10 40009568 BOLT-ROCKER BRACKET-EGQ121 4

11 40009944 BRACKET-ROCKER SHAFT-EGQ121 4

12 40011945 SPRING-ROCKER-EGQ121 D1.8XD21.3X50.3L 3

13 40265568 ROCKER SHAFT ASSY-Q121 1

14 40029264 RING-SNAP-S810019001 D19 2

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40265572->40349168, 40265571->40349167

 

 

 

 



FUEL SYSTEM

Q125S01-03

1116

17

1

23 24

13

6

15

21

20

22

12

2

4

55
14

A

Q125S02

Q125S02

A

B

B

C

C

D

E
D

26
27

10

25

28

7

7

8

18

19

3

02



FUEL SYSTEM

Q125S01-03

02

NO PART NO PART NAME SPEC QTY REMARK

1 40265601 INJECTION PUMP-EGQ125 1

2 40097353 NUT-FLANGE-S344140043 M14XP1.5 1

3 40433686 GEAR-FUEL PUMP-EGQ125 86.6x43.5x86.6 1

4 40029224 O-RING-S802050010 D49.4XW3.1 1

5 40284265 CONNECTOR-FUEL-EGQ125 2

6 40268194 BOLT-HEX FLANGE(M8X1.25X35L) M8 X 1.25P X 35 3

7 40355054 CLIP-HOSE(D12.5)-EGQ125 Φ12.5 2

8 40430381 HOSE-FUEL_FL-EGQ125 508.4x248.2x330.8 1

10 40405213 BRACKET-FUEL FILTER-EGQ125 78.0x122.3x133.0 1

11 40265602 RAIL-FUEL HP-EGQ125 1

12 40028924 BOLT-HEX W/WS-S153083033 M8XP1.25X30L 2

13 40265615 PIPE-RETURN ASSY-EGQ125 1

14 40267383 CONNECTOR-FUEL RETURN-EGQ125 1

15 40265610 PIPE-FUEL HP(PUMP/RAIL)-EGQ125 1

16 40267625 CLAMP- FUEL PIPE B-EGQ125 2

17 40268189 BOLT-HEX FLANGE(M8X1.25X12L) M8 X 1.25P 1

18 40380977 INJECTOR-EGQ125 4

19 40405355 CLAMP-INJECTOR-EGQ125 4

20 40265614 BOLT-INJECTOR-EGQ125 4

21 40265604 PIPE-FUEL HP 1CYL-EGQ125 1

22 40265605 PIPE-FUEL HP 2CYL-EGQ125 1

23 40265606 PIPE-FUEL HP 3CYL-EGQ125 1

24 40265607 PIPE-FUEL HP 4CYL-EGQ125 1

25 40028949 BOLT-HEX W/WS-S154103033 M10XP1.25X30L 2

26 40374975 SENSOR-FUEL TEMP(FTS)-EGQ125 1

27 40374973 VALVE-INLET METERING(IMV)-EGQ125 1

28 40268189 BOLT-HEX FLANGE(M8X1.25X12L) M8 X 1.25P 2

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40265622->40433686

 

 

 

 



FUEL MAIN FILTER

Q125S02-05

1

2

3

4

00



FUEL MAIN FILTER

Q125S02-05

00

NO PART NO PART NAME SPEC QTY REMARK

1 40271220 FILTER-FUEL MAIN-EGQ125 1

2 40362129 RING-SEAL-EGQ125 1

3 40271228 CARTRIDGE-FUEL MAIN-EGQ125 85.4x168.1x85.4 1

4 40362128 ASSY-DRAIN VALVE-EGQ125 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

 

 

 

 



FUEL PRE FILTER

Q125S02-06

1

10

2

3

4

6

5 7

8

9

00



FUEL PRE FILTER

Q125S02-06

00

NO PART NO PART NAME SPEC QTY REMARK

1 40422197 FILTER-PRE FUEL(BD20)-EGQ125 118.6x323.0x131.0 1

2 40331405 HEATER-ASSY-EGQ125 75.0x22.3x100.5 1

3 40331403 BOLT-STUD H-EGQ125 23.5x44.0x23.5 1

4 40416102 HOUSING-FUEL FILTER-EGQ125 99.0x107.0x99.0 1

5 40416091 ELEMENT SET-PRE-EGQ125 92.0x109.4x92.0 1

6 40416093 GASKET-FILTER HEAD-EGQ125 1

7 40416092 ELEMENT-PRE-EGQ125 1

8 40416094 O-RING-BOWL-EGQ125 1

9 40416097 BOWL-WATER-EGQ125 99.0x59.0x99.0 1

10 40331402 SENSOR ASSY-WATER-Q125 40.0x117.1x43.0 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

 

 

 

 



TIMING GEAR & CASE

Q130S01-01

10

8

7

5

4

9

6

31

28

30

21

21

23
22

17

32

20

18

19

16

12
12

12

15
13

1

2

3

14

14

14

24

25

11

27
13

26

29

6

05



TIMING GEAR & CASE

Q130S01-01

05

NO PART NO PART NAME SPEC QTY REMARK

1 40273907 CASE-TIMING GEAR FR-EGQ130 1

2 40322587 CASE-TIMING GEAR RR_ID-EGQ130 1

3 40267632 GASKET-TIMING CASE-EGQ130 1

4 40332649 FILLER ASSY-OIL-Q130 1

5 40317178 CAP-FILLER-EGQ130 1

6 40012013 CLAMP-HOSE-TRG970 MIND27/MAXD50 2

7 40332652 HOSE-FILLER-EGQ130 1

8 40332653 PIPE-FILLER-EGQ130 1

9 40268189 BOLT-HEX FLANGE(M8X1.25X12L) M8 X 1.25P 1

10 40117144 O-RING-S802085010 D84.4XW3.1 1

11 40007386 SEAL-OIL-EGQ130 1

12 40268192 BOLT-HEX FLANGE(M8X1.25X25L) M8 X 1.25P X 25 16

13 40404750 BOLT-STUD(M8X1.25X30L)-EGQ100 M8x1.25x35L 2

14 40029075 NUT-FLANGE-S345080013 M8XP1.25 4

15 40268198 BOLT-HEX FLANGE(M8X1.25X55L) M8 X 1.25P X 55 3

16 40268193 BOLT-HEX FLANGE(M8X1.25X30L) M8 X 1.25P X 30 14

17 40028901 BOLT-STUD-S139082523 M8XP1.25X25L 2

18 40433676 GEAR-IDLER A ASSY-EGQ130 159.1x36.5x159.1 1

19 40303301 SHAFT-IDLER A-EGQ130 1

20 40028930 BOLT-HEX W/WS-S153086033 M8XP1.25X60L 2

21 40012698 BEARING-BALL-A0860080 2

22 40322588 GEAR-PTO-ID-EGQ130 1

23 40029277 RING-SNAP-S810040001 D40 1

24 40012840 PIN-DOWEL-Q0620002 OD8X18L 2

25 40012833 PIN-DOWEL-Q0620001 OD5X12L 2

26 40404748 BOLT-STUD(M8X1.25X16L)-EGQ100 M8X1.25X16L 1

27 40419977 GEAR-CAMSHAFT-EGQ122 169.8x46.0x169.8 1

28 40322589 COVER-PTO(FRONT)-EGQ130 1

29 40352543 GASKET-PUMP-TRG630 ID54X1.0T 1

30 40006914 GASKET-PUMP-TRG823 ID83X0.8T 1

31 40323078 COVER-PTO(REAR)-EGQ130 1

32 40028936 BOLT-HEX W/WS-S153102033 M10XP1.5X20L 2

           

           

           

           

           

           

           

           

E : 40265588 ->40433676

 

 

 

 



COOLING SYSTEM

Q135S01-01

18

15

14

19

19

19

19

21

10

10

7

13

12

20

16

17
11

5

3
4

2

6

7

8
9

1

Q140S01
A

A

B

B

04



COOLING SYSTEM

Q135S01-01

04

NO PART NO PART NAME SPEC QTY REMARK

1 40353584 FAN-COOLING(D430)-EGQ300 D430 1

2 40309381 SPACER-FAN-EGQ135 1

3 40294179 PULLEY-WATER PUMP-EGQ135 1

4 40446237 BELT-V FAN-EGQ300 312.4x12.7x394.9 1

5 40028934 BOLT-HEX W/WS-S153089033 M8XP1.25X90L 4

6 40344260 WATER PUMP ASSY-Q135 1

7 40359381 PLUG-TAPER-PT3/8-EGQ135 PT3/8 2

8 40265708 GASKET-WATER PUMP-EGQ135 1

9 40397786 COVER-WATER PUMP-EGQ135 1

10 40265710 BOLT-WATER PUMP-EGQ135 7

11 40116574 O-RING-S801036010 D35.7XW3.5 1

12 40265714 GASKET-W/PUMP COVER-EGQ135 1

13 40265716 COVER-THERMOSTAT-EGQ135 1

14 40267624 GASKET-THERMOSTAT COVER-EGQ135 1

15 40007663 THERMOSTAT-EGQ135 1

16 40268192 BOLT-HEX FLANGE(M8X1.25X25L) M8 X 1.25P X 25 3

17 40268200 BOLT-HEX FLANGE(M8X1.25X70L) M8 X 1.25P X 70 1

18 40266146 HOSE-EGR COOLER OUT-EGQ135 1

19 40268506 CLAMP-A0640058 Φ24 4

20 40266144 HOSE-EGR COOLER IN-EGQ135 1

21 40268199 BOLT-HEX FLANGE(M8X1.25X55L) M8 X 1.25P X 60 3

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40266141 -> 40446237

 

 

 

 



OIL SYSTEM

Q140S01-01

17

17

20

18

16

19

24

24
21

22

24

2

1

14

15

3

4

05



OIL SYSTEM

Q140S01-01

05

NO PART NO PART NAME SPEC QTY REMARK

1 40336395 OIL COOLER-EGQ140 1

2 40402891 SHAFT-OIL FILTER-EGQ140 1

3 40409065 FILTER-OIL-EGQ140 1

4 40302985 OIL PUMP ASSY-EGQ140 1

14 40433687 GEAR-OIL PUMP-EGQ140 81.4x12.5x81.4 1

15 40433681 GEAR-IDLER B ASSY-EGQ130 52.9x11.0x53.0 1

16 40097316 NUT-FLANGE-S343120013 M12XP1.75 1

17 40268193 BOLT-HEX FLANGE(M8X1.25X30L) M8 X 1.25P X 30 6

18 40265594 SHAFT-GEAR IDLER B-EGQ130 1

19 40029075 NUT-FLANGE-S345080013 M8XP1.25 1

20 40268191 BOLT-HEX FLANGE(M8X1.25X20L) M8 X 1.25P X 20 1

21 40266147 HOSE-OIL COOLER IN-EGQ135 1

22 40350625 HOSE-OIL COOLER OUT-EGQ135 1

24 40268504 CLAMP-A0640056 Φ20 4

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40265728 -> 40433687, 40272410->40433681

 

 

 

 



OIL PAN

Q145S01-01

65

8

7

4

13

9

9

10

12 11

3
2

1514

1

02



OIL PAN

Q145S01-01

02

NO PART NO PART NAME SPEC QTY REMARK

1 20153073 PAN-OIL-EGQ145 444.0x326.1x237.0 1

2 40322593 STRAINER-OIL_ID-EGQ145 1

3 40268189 BOLT-HEX FLANGE(M8X1.25X12L) M8 X 1.25P 1

4 40029203 O-RING-S801015010 D14.8XW2.4 1

5 40332655 GAUGE-OIL LEVEL-EGQ145 1

6 40332654 GUIDE-GAUGE-EGQ145 1

7 40029194 O-RING-S801010011 D9.8XW2.4 1

8 40029075 NUT-FLANGE-S345080013 M8XP1.25 1

9 40029209 O-RING-S801022010 D21.8XW2.4 2

10 40116509 O-RING-S801026010 D25.7XW3.5 1

11 40012908 PLUG-DRAIN-Q0610002 M14X1.5 1

12 40012780 GASKET-Q0650003 ID14X1T 1

13 40365341 BOLT-HEX W/WS(OIL PAN)-EGQ145 M8X1.25X155L 2

14 40331236 BOLT-HEX/WW(OIL PAN)-EGQ145 M8X1.25X60L 16

15 40327868 BOLT-HEX/WW(OIL PAN)-EGQ145 M8X1.25X90 2

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40009555 -> 40365341

 

 

 

 



INLET & OUTLET MANIFOLD

Q160S01-01

15
14

19

18

17 16

11

11

2

3

4

12

121

7
9

8
6
10

20

7

13

21

22

22

23

5

7

A

04



INLET & OUTLET MANIFOLD

Q160S01-01

04

NO PART NO PART NAME SPEC QTY REMARK

1 40322596 MANIFOLD-INTAKE-EGQ160 1

2 40265754 GASKET-INTAKE MANIFOLD-EGQ160 1

3 40265766 GASKET-ACV-EGQ160 1

4 40265758 ACV-EGQ160 1

5 40448001 CLAMP-ACV HOSE(D50-D70)-EGQ160 77.9x17.5x82.0 1

6 40322597 HOSE-ACV_ID-EGQ160 1

7 40448002 CLAMP-ACV HOSE(D35-D55)-EGQ160 64.1x17.4x67.5 3

8 40322598 PIPE-ACV_ID-EGQ160 1

9 40265762 HOSE-T/C OUTLET-EGQ160 1

10 40028916 BOLT-HEX W/WS-S153064533 M6XP1X45L 4

11 40268193 BOLT-HEX FLANGE(M8X1.25X30L) M8 X 1.25P X 30 9

12 40029075 NUT-FLANGE-S345080013 M8XP1.25 2

13 40363493 CONNECTOR-P2-EGQ160 19.6x82.0x17.0 1

14 40265783 GASKET_EXHAUST-EGQ165 1

15 40268002 MANIFOLD-EXHAUST-EGQ165 1

16 40315657 NUT-LOCK-EGQ165 8

17 40315656 BOLT-STUD-EGQ185 M10X1.5PX25L 3

18 40288672 PROTECTOR-HEAT-EGQ165 1

19 40268189 BOLT-HEX FLANGE(M8X1.25X12L) M8 X 1.25P 2

20 40092298 BOLT-STUD-S139082023 M8XP1.25X20L 2

21 40009919 BOLT-UNION-TRG823 M12X1.75X22L 1

22 40012552 SEAL-COPPER-TRG823 OD19XID12.2X1.5T 2

23 40363494 UNION-P2-EGQ160 22.0x14.0x32.0 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40265763 -> 40448001, 40308148 -> 40448002

 

 

 

 



EGR

Q166S01-01

10

4

1

2

6

6

911

13

7
5

3

12

15

15

14

8

16

17
A

A

01



EGR

Q166S01-01

01

NO PART NO PART NAME SPEC QTY REMARK

1 40265792 VALVE-EGR-EGQ200 1

2 40266101 GASKET-EGR VALVE-EGQ200 1

3 40028966 BOLT-HEX W/WS-S155062033 M6XP1X20L 3

4 40266104 GASKET-EGR COOLER-EGQ200 2

5 40029075 NUT-FLANGE-S345080013 M8XP1.25 2

6 40268191 BOLT-HEX FLANGE(M8X1.25X20L) M8 X 1.25P X 20 3

7 40302136 PIPE-EGR-PASSAGE-EGQ200 1

8 40322902 PIPE-EGR B-EGQ200 1

9 40268194 BOLT-HEX FLANGE(M8X1.25X35L) M8 X 1.25P X 35 1

10 40266106 COOLER-EGR-EGQ200 1

11 40268189 BOLT-HEX FLANGE(M8X1.25X12L) M8 X 1.25P 1

12 40313562 GASKET-EGR COOLER OUT-EGQ200 1

13 40268197 BOLT-HEX FLANGE(M8X1.25X50L) M8 X 1.25P X 50 1

14 40315655 BOLT-FLANGE-EGQ165 M8 X 1.25P X 50 2

15 40313561 GASKET-EGR COOLER-EGQ200 2

16 40268192 BOLT-HEX FLANGE(M8X1.25X25L) M8 X 1.25P X 25 2

17 40315657 NUT-LOCK-EGQ165 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

B : 40029075(1EA->2EA), 40268191(7EA->3EA)

A : 40268192, 40315657

 

 

 



DOC&DPF

Q167S01-06

1

3

2

4

Q180S01

00



DOC&DPF

Q167S01-06

00

NO PART NO PART NAME SPEC QTY REMARK

1 40456567 CCRT ASSY-L4CRTV4(IND)-Q195 223.4x877.5x334.3 1

2 40456568 CCRT ASSY-L4CRTV4(IND)-Q195 223.4x877.5x334.3 1

3 40411057 GASKET-DPF-EGQ195 2.4x175.4x175.4 2

4 40422962 CLAMP-CCRT-V-EGQ195 2

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

 

 

 

 



ELECTRIC PARTS

Q180S01-01

6

7

4
3

2

2

2

1

5

9

8

12

10
11

03



ELECTRIC PARTS

Q180S01-01

03

NO PART NO PART NAME SPEC QTY REMARK

1 40333447 MOTOR-STARTER(2.2KW)-Q170 1

2 40028169 WASHER-PLN-S364080013 O.D17XI.D8.4X1.6T 3

3 40029549 WASHER-SPR-S361100013 O.D18.4XI.D10.2X2.5T 2

4 40029048 NUT-HEX SMALL-S314100043 M10XP1.25 2

5 40332676 ALTERNATOR-70A-EGQ175 1

6 40266111 PLATE-ADJUST-EGQ180 1

7 40028923 BOLT-HEX W/WS-S153082533 M8XP1.25X25L 1

8 40268079 BOLT-ALTERNATOR-EGQ180 1

9 40028766 NUT-HEX 2 TY-S305080013 M8X1.25P 1

10 40266132 PLATE-CONNECTION-EGQ205 1

11 40266133 PLUG-GLOW-EGQ205 4

12 40348952 BOLT-HEXAGON(M8X1.25X30L)WASHER-EGQ100 M8XP1.25X30L(WASHER)1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40334005->40333447

B : 40028169(5EA->3EA)

 

 

 



ECU

Q180S01-03

1

01



ECU

Q180S01-03

01

NO PART NO PART NAME SPEC QTY REMARK

1 40284461 ECU-L3C19T-EGQ205 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

E : 40284460->40284461

 

 

 

 



ELECTRIC PARTS

Q180S01-07

1

16

15

13

12

11
10

98

7

6
5

3 18

14

4

00



ELECTRIC PARTS

Q180S01-07

00

NO PART NO PART NAME SPEC QTY REMARK

1 40509359 HARNESS-ENGINE(4CYL-1_MX)-EGQ180 - 1

3 40346507 SENSOR-AIR TEMP(T5)-EGQ180 1

4 40028970 BOLT-HEX W/WS-S155081633 M8XP1.25X16L 2

5 40268193 BOLT-HEX FLANGE(M8X1.25X30L) M8 X 1.25P X 30 2

6 40438588 BOLT-HEX W/WS(M6X1.0X16L)-EGQ100 M6x1.0x16L 1

7 40028909 BOLT-HEX W/WS-S153061233 M6XP1X12L 1

8 40007802 SWITCH-OIL PRESSURE-EGQ180 1

9 40511370 SENSOR-CRANK POSITION-TRG750 32.4x186.4x32.1 1

10 40273634 SENSOR-AIR TEMP(T2)-TRG750 1

11 40273637 SENSOR-WATER TEMP-TRG750 1

12 40273646 SENSOR-KNOCK-TRG750 2

13 40273644 SENSOR-CAM POSITION-TRG750 1

14 40273639 SENSOR-AIR PRESSURE(P2)-TRG750 1

15 40346506 SENSOR-AIR TEMP(T3)-EGQ180 17x20x300 1

16 40273633 SENSOR-DPS-TRG750 1

18 40273647 SENSOR-MASS AIR FLOW-TRG750 1

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

 

 

 

 



TURBOCHARGER

Q185S01-04

203

17 18
16

16

15

19

19

19

12

11

1 6
5

8
9

13

14

7

10

4

2

A

A

~

00



TURBOCHARGER

Q185S01-04

00

NO PART NO PART NAME SPEC QTY REMARK

1 40376582 TURBOCHARGER ASSY-Q185 1

2 40313560 GASKET-TURBO-EGQ185 1

3 40265777 GASKET-DPF-EGQ185 1

4 40097313 NUT-FLANGE-S343100043 M10XP1.5 3

5 40265778 GASKET-OIL DRAIN PIPE-EGQ150 1

6 40265775 PIPE-LUB/DRAIN-EGQ185 1

7 40268503 CLAMP-A0640055 Φ17.8 1

8 40267926 HOSE-LUB-DRAIN-EGQ185 1

9 40268505 CLAMP-A0640057 Φ21.7 1

10 40028911 BOLT-HEX W/WS-S153062033 M6XP1X20L 2

11 40265774 PIPE ASSY-LUB/INLET-EGQ185 1

12 40009945 JOINT-STRAIGHT-EGQ185 1

13 40012785 BOLT-Q0730001 M10X1.25X20L 1

14 40012779 GASKET-Q0650001 ID10X1T 2

15 40342204 CONNECTOR ASSY-EXHAUST-Q160 143X209X88 1

16 40322901 CONNECTOR-EXHAUST-EGQ195 1

17 40342205 INSULATION-EXHAUST(LH)-EGQ160 124X208X34 1

18 40342206 INSULATION-EXHAUST(RH)-EGQ160 124X208X34 1

19 40012017 CLAMP-HOSE-TRG970 MIND52/MAXD76 3

20 40028950 BOLT-HEX WWS-S154103533 M10XP1.25X35L 3

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

           

 

 

 

 



INDEX

부품번호
PART NO

그림번호
FIG NO

지시번호
INDEX NO

20126711 Q110S01-01 1

20126718 Q116S01-02 1

20153073 Q145S01-01 1

40006914 Q130S01-01 30

40006915 Q116S01-02 14

40007383 Q110S02-01 10

40007386 Q130S01-01 11

40007663 Q135S01-01 15

40007802 Q180S01-07 8

40009209 Q120S01-01 12

40009568 Q121S01-01 10

40009575 Q110S02-01 3

40009911 Q110S02-01 11

40009919 Q160S01-01 21

40009944 Q121S01-01 11

40009945 Q185S01-04 12

40011913 Q115S01-01 8

40011945 Q121S01-01 12

40012013 Q130S01-01 6

40012017 Q185S01-04 19

40012552 Q160S01-01 22

40012698 Q130S01-01 21

40012779 Q185S01-04 14

40012780 Q145S01-01 12

40012785 Q185S01-04 13

40012800 Q115S01-01 7

40012800 Q120S01-01 15

40012801 Q120S01-01 25

40012819 Q110S01-01 3

40012833 Q110S01-01 9

40012833 Q110S01-01 5

40012833 Q130S01-01 25

40012840 Q110S01-01 8

40012840 Q130S01-01 24

40012846 Q116S01-02 8

40012898 Q120S01-01 10

40012908 Q145S01-01 11

40028169 Q116S01-02 23

40028169 Q180S01-01 2

40028721 Q116S01-02 21

40028766 Q180S01-01 9

40028901 Q130S01-01 17

40028909 Q180S01-07 7

40028911 Q185S01-04 10

40028916 Q160S01-01 10

40028921 Q115S01-01 9

40028921 Q116S01-02 12

40028923 Q116S01-02 20

40028923 Q180S01-01 7

40028924 Q125S01-03 12

40028930 Q130S01-01 20

40028934 Q135S01-01 5

40028936 Q130S01-01 32

40028949 Q125S01-03 25

40028950 Q185S01-04 20

40028966 Q166S01-01 3

40028970 Q180S01-07 4

40029048 Q180S01-01 4

40029075 Q130S01-01 14

40029075 Q140S01-01 19

40029075 Q145S01-01 8

40029075 Q160S01-01 12

40029075 Q166S01-01 5

부품번호
PART NO

그림번호
FIG NO

지시번호
INDEX NO

40029194 Q145S01-01 7

40029203 Q145S01-01 4

40029209 Q145S01-01 9

40029224 Q125S01-03 4

40029264 Q121S01-01 14

40029277 Q130S01-01 23

40029546 Q116S01-02 22

40029549 Q180S01-01 3

40061090 Q120S01-01 19

40091654 Q116S01-02 18

40091672 Q116S01-02 16

40092298 Q116S01-02 17

40092298 Q160S01-01 20

40097313 Q185S01-04 4

40097316 Q140S01-01 16

40097353 Q125S01-03 2

40116509 Q145S01-01 10

40116574 Q135S01-01 11

40117144 Q130S01-01 10

40192396 Q110S02-01 15

40233147 Q110S02-01 14

40237748 Q116S01-02 13

40250536 Q116S01-02 11

40265510 Q110S01-01 4

40265511 Q110S01-01 2

40265513 Q110S02-01 1

40265524 Q115S01-01 2

40265531 Q116S01-02 2

40265535 Q116S01-02 9

40265536 Q116S01-02 10

40265542 Q120S01-01 7

40265554 Q120S01-01 2

40265555 Q120S01-01 3

40265556 Q120S01-01 4

40265557 Q120S01-01 5

40265558 Q120S01-01 6

40265559 Q120S01-01 22

40265568 Q121S01-01 13

40265570 Q121S01-01 5

40265573 Q121S01-01 4

40265577 Q121S01-01 8

40265578 Q121S01-01 9

40265594 Q140S01-01 18

40265601 Q125S01-03 1

40265602 Q125S01-03 11

40265604 Q125S01-03 21

40265605 Q125S01-03 22

40265606 Q125S01-03 23

40265607 Q125S01-03 24

40265610 Q125S01-03 15

40265614 Q125S01-03 20

40265615 Q125S01-03 13

40265708 Q135S01-01 8

40265710 Q135S01-01 10

40265714 Q135S01-01 12

40265716 Q135S01-01 13

40265751 Q110S02-01 9

40265754 Q160S01-01 2

40265758 Q160S01-01 4

40265762 Q160S01-01 9

40265766 Q160S01-01 3

40265774 Q185S01-04 11

40265775 Q185S01-04 6

부품번호
PART NO

그림번호
FIG NO

지시번호
INDEX NO

40265777 Q185S01-04 3

40265778 Q185S01-04 5

40265783 Q160S01-01 14

40265792 Q166S01-01 1

40266101 Q166S01-01 2

40266104 Q166S01-01 4

40266106 Q166S01-01 10

40266111 Q180S01-01 6

40266132 Q180S01-01 10

40266133 Q180S01-01 11

40266144 Q135S01-01 20

40266146 Q135S01-01 18

40266147 Q140S01-01 21

40267383 Q125S01-03 14

40267615 Q120S01-01 11

40267624 Q135S01-01 14

40267625 Q125S01-03 16

40267630 Q116S01-02 15

40267632 Q130S01-01 3

40267915 Q110S01-01 6

40267918 Q116S01-02 7

40267926 Q185S01-04 8

40268002 Q160S01-01 15

40268079 Q180S01-01 8

40268189 Q125S01-03 17

40268189 Q125S01-03 28

40268189 Q130S01-01 9

40268189 Q145S01-01 3

40268189 Q160S01-01 19

40268189 Q166S01-01 11

40268191 Q140S01-01 20

40268191 Q166S01-01 6

40268192 Q121S01-01 7

40268192 Q130S01-01 12

40268192 Q135S01-01 16

40268192 Q166S01-01 16

40268193 Q130S01-01 16

40268193 Q140S01-01 17

40268193 Q160S01-01 11

40268193 Q180S01-07 5

40268194 Q125S01-03 6

40268194 Q166S01-01 9

40268195 Q115S01-01 3

40268197 Q166S01-01 13

40268198 Q130S01-01 15

40268199 Q135S01-01 21

40268200 Q135S01-01 17

40268503 Q185S01-04 7

40268504 Q140S01-01 24

40268505 Q185S01-04 9

40268506 Q135S01-01 19

40271220 Q125S02-05 1

40271228 Q125S02-05 3

40271527 Q110S02-01 4

40271528 Q110S02-01 5

40273633 Q180S01-07 16

40273634 Q180S01-07 10

40273637 Q180S01-07 11

40273639 Q180S01-07 14

40273644 Q180S01-07 13

40273646 Q180S01-07 12

40273647 Q180S01-07 18

40273903 Q115S01-01 1



부품번호
PART NO

그림번호
FIG NO

지시번호
INDEX NO

40273907 Q130S01-01 1

40284265 Q125S01-03 5

40284461 Q180S01-03 1

40288672 Q160S01-01 18

40294179 Q135S01-01 3

40302136 Q166S01-01 7

40302985 Q140S01-01 4

40303301 Q130S01-01 19

40306414 Q120S01-01 9

40306751 Q120S01-01 8

40309381 Q135S01-01 2

40313560 Q185S01-04 2

40313561 Q166S01-01 15

40313562 Q166S01-01 12

40315655 Q166S01-01 14

40315656 Q160S01-01 17

40315657 Q160S01-01 16

40315657 Q166S01-01 17

40317178 Q130S01-01 5

40322582 Q120S01-01 18

40322584 Q120S01-01 20

40322587 Q130S01-01 2

40322588 Q130S01-01 22

40322589 Q130S01-01 28

40322593 Q145S01-01 2

40322595 Q110S02-01 8

40322596 Q160S01-01 1

40322597 Q160S01-01 6

40322598 Q160S01-01 8

40322901 Q185S01-04 16

40322902 Q166S01-01 8

40323078 Q130S01-01 31

40327868 Q145S01-01 15

40331157 Q110S02-01 13

40331236 Q145S01-01 14

40331402 Q125S02-06 10

40331403 Q125S02-06 3

40331405 Q125S02-06 2

40332649 Q130S01-01 4

40332652 Q130S01-01 7

40332653 Q130S01-01 8

40332654 Q145S01-01 6

40332655 Q145S01-01 5

40332676 Q180S01-01 5

40333447 Q180S01-01 1

40336127 Q116S01-02 19

40336395 Q140S01-01 1

40336857 Q110S02-01 2

40342204 Q185S01-04 15

40342205 Q185S01-04 17

40342206 Q185S01-04 18

40344260 Q135S01-01 6

40346506 Q180S01-07 15

40346507 Q180S01-07 3

40348952 Q180S01-01 12

40349164 Q115S01-01 4

40349167 Q121S01-01 2

40349168 Q121S01-01 1

40350625 Q140S01-01 22

40352543 Q130S01-01 29

40352933 Q110S02-01 6

40352934 Q110S02-01 7

40353584 Q135S01-01 1

부품번호
PART NO

그림번호
FIG NO

지시번호
INDEX NO

40355054 Q125S01-03 7

40359381 Q135S01-01 7

40359953 Q120S01-01 1

40362128 Q125S02-05 4

40362129 Q125S02-05 2

40363493 Q160S01-01 13

40363494 Q160S01-01 23

40365341 Q145S01-01 13

40374973 Q125S01-03 27

40374975 Q125S01-03 26

40376582 Q185S01-04 1

40380977 Q125S01-03 18

40397786 Q135S01-01 9

40400400 Q121S01-01 6

40402891 Q140S01-01 2

40404748 Q130S01-01 26

40404750 Q130S01-01 13

40404753 Q110S01-01 7

40405213 Q125S01-03 10

40405355 Q125S01-03 19

40409065 Q140S01-01 3

40411057 Q167S01-06 3

40416091 Q125S02-06 5

40416092 Q125S02-06 7

40416093 Q125S02-06 6

40416094 Q125S02-06 8

40416097 Q125S02-06 9

40416102 Q125S02-06 4

40417207 Q120S01-01 23

40418557 Q120S01-01 24

40419977 Q130S01-01 27

40422197 Q125S02-06 1

40422962 Q167S01-06 4

40423438 Q121S01-01 3

40430381 Q125S01-03 8

40433676 Q130S01-01 18

40433681 Q140S01-01 15

40433686 Q125S01-03 3

40433687 Q140S01-01 14

40437504 Q115S01-01 5

40438588 Q180S01-07 6

40438589 Q120S01-01 26

40439928 Q115S01-01 6

40439929 Q115S01-01 10

40446237 Q135S01-01 4

40448001 Q160S01-01 5

40448002 Q160S01-01 7

40456567 Q167S01-06 1

40456568 Q167S01-06 2

40462550 Q110S02-01 12

40509359 Q180S01-07 1

40511370 Q180S01-07 9

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

부품번호
PART NO

그림번호
FIG NO

지시번호
INDEX NO

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -

- - -


